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I 1.8 3 A (Client)

7)) B Y (Name) : @AY

F & (Address) : B71E AEA FTAT AZIEEFR1489 4 12 (AU 9E)
ol# A2} (Date of Receipt) @ 2016. 11. 23.

2. ¥ A S 85 (Use of Reportj ! IEC 60529¢) W& P EF &el&

3. AR IEE/EA/A RS (Test Sample)

A F ¥ (Description) : zhr]e sajga] o349 X
A= 2] AL (Manufacturer) @ A {1 AE

2 @ % (Model Name) : SRF—600

Azx=MEF (Serial Number) ; —

7] E} (Remark) : =

4. A8 713F (Date of Test) : 20164 122 062 ~ 20164 12€ 08¢

5. @78/ (Test Standard/Method) : IEC 60529: 2001

§ 6. A1887 (Testing Environment)
i =% (Temperature) @ ( 21.7 £ 2.0 ) ¢, sk (Humidity) © (47 £ 2) % R.H.

| 7. ¥ (Test Results) : A& AP66)

v (Note) © 1.0] HANE A7) AlE st Al gl oisl Algdate)n,
(The test results contamned apply only to the test vample(s) supplied by the client)
2. 52 do] Ald F) gio] BN WE Lo A%E BAS S gt

{This test report shall not be reproduced in full or in part without approval of the KTL in advance.)

& o1 [BAEA (Tested by) 71& M A} (Technical Manager) J A
Affirmation A ™ (Name): AE= %Z;‘;;e) A ™ (Name): ZAAZE ” ('Signaiu-re)

A AINE FANGZ| VAN GLA A3 QDDA AR FFAY7| T2 R FALL Bolol U WA Y,
(The above test report is the accredited test results by I&orea Laboratory Accreditation Scheme, which signed the ILAC—MRA.)

2016. 12. 09.
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Accredited by KOLAS, Republic of KOREA

AEE5EA TFET UXYEE264 87( 87, Digital-ro 26—gil, Guro—gu, Seoul, KOREA ) Tel.02-860—1537 Fax. 02—880—1549
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1. A¥Esle
1.1 Ai.*{dﬁﬂl
B oAEe YIEC 0529: 20017 & #HLd
1.2 AlZEA R
= ER c o gtre =l @A) sld AR
sz : SRF—600
. AT 1 AA 121 mm ¥ 680 mm
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2. NEz4d 4 A3
FEFAL 1P Agz=Z 3 =
ZI%ﬂﬂﬁza
Alg g R R FFA golo] FAAE: 50 pm
e ANYE BNEFY FEA Folo] 2kFH: 75 pm
° 31 ©F ':Il,ﬂ_ E
ALmA = SR ZA R ok 2 kg/m®
9 314 BA 9 6 12.2 %‘*ZW?.:M% 23
AFe) g BT Al 22 g2 ¢ 890 cm?®
o Alme] UEerE: —2.00 kPa(-200 mmH0)
e AlE 9 Z7] Y= 0.40 L/min
e A2 YEH oy A 37 Y& 26.97 4
¢ AlEAZE 8 h
2.3 HJ‘T’\l Az
. Z2o 5 A4 12.5 mm
. Zo A8 HZ: (100 = 5) L/min
R“Z%%:l‘: ] -Trz 1 54 oy &
. "Ezﬂ FEo FAEA: “E2HE 25 m @o] £ A
A8 dPe 6 27 120 mm 43 =k
s T e wZoA A ZREZARAE A 28 m
st X5
2.4 WA H UL
o A= AZF 3 min
3. A8 AH] B2
2o A = 3 A & =l ICP W3 FF_dA N TA TR
25w ) TESTO Testo 622 |ICP20140892| 2016. 05. 10 | Ko
H o A 2] ¥ MITUTOYO CD—-20APX |ICP20160207| 2016. 05. 19 KTL
A A {2 A
o KOMETER GA-101 ICP20150325| 2016. 05. 13 DDHT
(258)
HAHF=A
3 DWYER RMA-13-SSV [ICP20150476| 2016. 05. 11 KTL
FERAE7))
FP202-02-02

RiLEE




' : : 9-A WE ;- 16-068913—-03-1} \\wﬁ
| ‘ j . il 14 Report Na it T .2 :
l(t' ARUSISABY || g01 (5972 5) || IR (

Korea Testing Laboratory Z

-

Page of Pages

s
il

4. NEARA

[Z28 3: IP BX] [Z™ 4: IP X6&]

FP202-02-02




